AN
XXX

\. O1-004/01-005

“ REAR FLIP SEAT
WILL FIT CLUB CAR® DS®

INSTALLATION INSTRUCTIONS

INCLUDED: ‘\fj
T el , EIATITITNIIITS

Brackets Lean Back Cushion

Seat Bottom Cushlon
Bumper
Seat Back
ﬁ\ Support Bracket
2 Lean

Back Brackets
‘ \ D ! 2 Armrests
2 Seat Back Footrest

2 Footrest
Seat Frame Brackets Brackets 2 Rear Struts

HD Bracket

Remove all rear accessories (if any),
canopy, struts, bumper, motor cover,
front seat and bracket. Retain canopy
hardware. Use brace to support canopy.

Install bumper with hardware from Pack 1.

/\/\/’\/\/\}
|



(A nstall/m:/ seat frame rackets and
frontsseat lean k brack s to front
' h ret ard ) Using 8mm

e
-/ hardwaryﬂ‘:ni Pack 1, mount middle
bracket to cart
/ yd

Attach seat frame to the front portion of

the main frame brackets using hardware
from Pack 2.

Slide footrest bracket between main
seat frame brackets and bumper. Install
footrest using hardware from Pack 1.

IMPORTANT: Do not tighten hardware /
until Step 10 is complete.

Attach seat frame to the rear portion of
the main frame brackets using hardware
from Pack 2.



\ /4
\/\/ . iR

eat b k pport nd armrests
smg hardware from P

Attach footrest brackets to footrest and
armrests using hardware from Pack 3.

Attach seat back brackets to seat back
using hardware from Pack 4 and tighten.

Attach seat back to seat back support
using hardware from Pack 5. Tighten all
hardware.

N

|




\

/
\

/ /' /
At truts t seaL back upport using
ardwar% Pack 5/»/$

/

1.Place HD bracketonflipseatas shown.Align
bracket holes to the flip seat mounting holes.

2. Make sure the thickest part of the seat
bottom points towards the footrest. Center
seat bottom from left to right on flip frame.
Press cushion firmly against HD bracket and
seat frame. Using provided hardware from
pack 6 and tighten the seat bottom to seat
frame as shown.

Attach canopy using hardware from Step 1.

INSTALLATION COMPLETE \/

VISIT WWW.MYMADJAX.COM. FOR MORE INSTALLATION VIDED

yZ

Y

d




N
\\V/AX/E P/A(E:K

\F’Al:: 1 \
4 7~ 8x BoOLT
|/
‘ x30mMM HEX BOLT

\1 Ox20MM FLAT WASHER
/ 4, 8X%X17MM FLAT WASHER
8MM LoCcK NUT
\ 4 10MM LOCK NUT

PAck 2
4 10x25mMM HEX BoOLT
8 10Xx20MM FLAT WASHER

4 10MM LOCK NUT

PAck 3
6 10x70MM HEX BoOoLT
2 10X40MM COUNTERSUNK

14 10x20MM FLAT WASHER
8 10MM LOCK NUT
2 RUBBER SPACER

PACK 4

4 6x25mMM HEX BoOLT

4 6MM LOCK WASHER

4 6X17MM FLAT WASHER

PAck 5

4 10x70MM HEX BoLT

2 10x45mMM HEX BoOoLT

12 10x20MM FLAT WASHER
6 10MM LOCK NUT

PACK 6
8 8X35MM COUNTERSUNK

Club Car®, Club Car® Precedent®, and Club Car® DS® are registered trademarks of Ingersoll Rand, Inc. (“Ingersoll Rand”). Reference to Club’ Car®, Cl
Car® Precedent®, or Club Car®DS® or any of Ingefsoll Ran:j}a:?émarks, word marks, or products is only for purposes of ideﬁna%dolf carts W|th,w ch

this Madjax product is compatible. Madjax products are aftermarket parts and not original equipment parts. jax is not connected to, affili ith,
4 sponsored by, or endorsed by Ingersoll Rand or any. of its sidiary\c;omp fes. \\ \ \



